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Manufacturer’s Information

Copyright © Copyright 05/2020 by Alto-Shaam, Inc. 
All rights reserved.
This manual or any portion thereof may not be reproduced or used in any manner whatsoever without the express written 
permission of Alto-Shaam, Inc

Trademarks All trademarks referenced in this documentation are the property of their respective owners.

Manufacturer Alto-Shaam, Inc.
P.O. Box 450
W164 N9221 Water Street
Menomonee Falls, WI 53052

Models Covered

Serial Number The unit serial number is required for ordering the correct service parts.     
Record the unit serial number in the space provided below.  

Parts Ordering 
Information

Original manufacturer’s replacement parts may be ordered directly from the Alto-Shaam network of Authorized Service Agents 
and Parts Distributors. Follow this link for a map to a local partner: https://www.alto-shaam.com/en/how-to-buy. If you are an 
Authorized Service Agent or Parts Distributor, please submit your purchase order to parts@alto-shaam.com.

Non-OEM parts may be substituted; however, these parts must be of equal quality and specifications as those provided by Alto-Shaam.

Half-Size Sheet Pan Models
VMC-H2 
VMC-H3
VMC-H4
Hotel Pan Models
VMC-H2H 
VMC-H3H
VMC-H4H

RH - Right-Hand Swing Door
LH - Left-Hand Swing Door

US (UL Certified) Models
International (CE Certified) 
Models

Serial Number

https://www.alto-shaam.com/en/how-to-buy
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P

Description
SKIN, LEFT SIDE, H2
SKIN, TOP, H
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSY,OUTER,VH2R SX
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 12MM SEMS

SKIN, LEFT SIDE, H2
SKIN, TOP, H
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSY,OUTER,VH2R SX
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 12MM SEMS
Vector® H Series   ▪   Parts M

anel Assembly, H2 (RH)

1

2

34

5

ID Part No.
1 1029173
2 1028905
3 1029172
4 5028362
5 5030554
6 SC-46278
7 SC-37702

1

1 1029173
2 1028905

2

3

3 1029172
4 5028362

4

5

5 5030554
6 SC-46278
7 SC-37702



PANEL ASSEMBLY, H2 (LH)
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o. Description
73 SKIN, LEFT SIDE, H2
05 SKIN, TOP, H
72 SKIN, RIGHT SIDE, H2
62 CONTROL PANEL ASM, SIMPLE, IB
59 DOOR ASSEMBLY VH2L SX
6278 SCREW,M4X0.7,4MM SHOULDER
7702 SCREW, M4 X 12MM SEMS

73 SKIN, LEFT SIDE, H2
05 SKIN, TOP, H
72 SKIN, RIGHT SIDE, H2
62 CONTROL PANEL ASM, SIMPLE, IB
59 DOOR ASSEMBLY VH2L SX
6278 SCREW,M4X0.7,4MM SHOULDER
7702 SCREW, M4 X 12MM SEMS
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H2 (LH)

1

2

4

ID Part N
1 10291
2 10289
3 10291
4 50283
5 50305
6 SC-4
7 SC-3

1

1 10291
2 10289

2

3 10291

4

4 50283
5 50305
6 SC-4
7 SC-3



PANEL ASSEMBLY, H2H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

6

P

Description
SKIN, LEFT SIDE, H2
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH2R SX
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 12MM SEMS

SKIN, LEFT SIDE, H2
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH2R SX
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 12MM SEMS
Vector® H Series   ▪   Parts M

anel Assembly, H2H (RH)
2

1 4

ID Part No.
1 1029219
2 1028086
3 1029218
4 5028362
5 5030560
6 SC-46278
7 SC-37702

1

1 1029219
2 1028086

2

3 1029218

4

4 5028362
5 5030560
6 SC-46278
7 SC-37702



PANEL ASSEMBLY, H2H (LH)

7

. Description
SKIN, LEFT SIDE, H2
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH2L SX

78 SCREW,M4X0.7,4MM SHOULDER
02 SCREW, M4 X 12MM SEMS

SKIN, LEFT SIDE, H2
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H2
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH2L SX

78 SCREW,M4X0.7,4MM SHOULDER
02 SCREW, M4 X 12MM SEMS
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H2H (LH)

1

2

34

ID Part No
1 1029219
2 1028086
3 1029218
4 5028362
5 5030559
6 SC-462
7 SC-377

1 1029219

1

2 1028086

2

3 1029218

3

4 5028362

4

5 5030559
6 SC-462
7 SC-377
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P

escription
KIN, LEFT SIDE, H3
KIN, TOP, H
KIN, RIGHT SIDE, H3
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH3R SX
CREW, M4 X 12MM SEMS
CREW,M4X0.7,4MM SHOULDER

KIN, LEFT SIDE, H3
KIN, TOP, H
KIN, RIGHT SIDE, H3
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH3R SX
CREW, M4 X 12MM SEMS
CREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts M

anel Assembly, H3 (RH)
2

4

6
7

ID Part No. D
1 1028903 S
2 1028905 S
3 1028904 S
4 5028362 C
5 5030562 D
6 SC-37702 S
7 SC-46278 S

1 1028903 S
2 1028905 S

2

3 1028904 S
4 5028362 C

4

5 5030562 D

6

6 SC-37702 S

7

7 SC-46278 S



PANEL ASSEMBLY, H3 (LH)
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7

o. Description
03 SKIN, LEFT SIDE, H3
05 SKIN, TOP, H
04 SKIN, RIGHT SIDE, H3
62 CONTROL PANEL ASM, SIMPLE, IB
61 DOOR ASSEMBLY VH3L SX
702 SCREW, M4 X 12MM SEMS
278 SCREW,M4X0.7,4MM SHOULDER

03 SKIN, LEFT SIDE, H3
05 SKIN, TOP, H
04 SKIN, RIGHT SIDE, H3
62 CONTROL PANEL ASM, SIMPLE, IB
61 DOOR ASSEMBLY VH3L SX
702 SCREW, M4 X 12MM SEMS

7

278 SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H3 (LH)

3

2

ID Part N
1 10289
2 10289
3 10289
4 50283
5 50305
6 SC-37
7 SC-46

1 10289
2 10289

2

3

3 10289
4 50283
5 50305
6 SC-37
7 SC-46
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P

cription
N, LEFT SIDE, H3
N, TOP, HOTEL VMC
N, RIGHT SIDE, H3
NTROL PANEL ASM, SIMPLE, IB
OR ASSEMBLY VH3R SX

EW, M4 X 12MM SEMS
EW,M4X0.7,4MM SHOULDER

N, LEFT SIDE, H3
N, TOP, HOTEL VMC
N, RIGHT SIDE, H3
NTROL PANEL ASM, SIMPLE, IB
OR ASSEMBLY VH3R SX

EW, M4 X 12MM SEMS
EW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts M

anel Assembly, H3H (RH)

7

ID Part No. Des
1 1028093 SKI
2 1028086 SKI
3 1028092 SKI
4 5028362 CO
5 5030562 DO
6 SC-37702 SCR
7 SC-46278 SCR

1 1028093 SKI
2 1028086 SKI
3 1028092 SKI
4 5028362 CO
5 5030562 DO
6 SC-37702 SCR

7

7 SC-46278 SCR



PANEL ASSEMBLY, H3H (LH)

11

Description
SKIN, LEFT SIDE, H3
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H3
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH3L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER

SKIN, LEFT SIDE, H3
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H3
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH3L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H3H (LH)

2

1 3

6

ID Part No.
1 1028093
2 1028086
3 1028092
4 5028362
5 5030561
6 SC-37702
7 SC-46278

1 1028093

1

2 1028086

2

3

3 1028092
4 5028362
5 5030561

6

6 SC-37702
7 SC-46278
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Description
SKIN, LEFT SIDE, H4
SKIN, TOP, H
SKIN, RIGHT SIDE, H4
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4R SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER

SKIN, LEFT SIDE, H4
SKIN, TOP, H
SKIN, RIGHT SIDE, H4
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4R SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts M

anel Assembly, H4 (RH)

6

ID Part No.
1 1028914
2 1028905
3 1028913
4 5028362
5 5030564
6 SC-37702
7 SC-46278

1 1028914
2 1028905
3 1028913
4 5028362
5 5030564

6

6 SC-37702
7 SC-46278



PANEL ASSEMBLY, H4 (LH)
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Description
SKIN, LEFT SIDE, H4
SKIN, TOP,  H
SKIN, RIGHT SIDE, H4
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER

SKIN, LEFT SIDE, H4
SKIN, TOP,  H
SKIN, RIGHT SIDE, H4
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H4 (LH)

7
6

ID Part No.
1 1028914
2 1028905
3 1028913
4 5028362
5 5030563
6 SC-37702
7 SC-46278

1 1028914
2 1028905
3 1028913
4 5028362
5 5030563

6

6 SC-37702

7

7 SC-46278



PANEL ASSEMBLY, H4H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

14

P

Description
SKIN, LEFT SIDE, H4H
SKIN, TOP,HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4R SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER

SKIN, LEFT SIDE, H4H
SKIN, TOP,HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4R SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts M

anel Assembly, H4H (RH)

4

76

ID Part No.
1 1029100
2 1028086
3 1029099
4 5028362
5 5030564
6 SC-37702
7 SC-46278

1 1029100
2 1028086
3 1029099
4 5028362

4

5 5030564

6

6 SC-37702

7

7 SC-46278



PANEL ASSEMBLY, H4H (LH)
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Description
SKIN, LEFT SIDE, H4H
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER

SKIN, LEFT SIDE, H4H
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
SCREW, M4 X 12MM SEMS
SCREW,M4X0.7,4MM SHOULDER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Panel Assembly, H4H (LH)

6 7

ID Part No.
1 1029100
2 1028086
3 1029099
4 5028362
5 5030563
6 SC-37702
7 SC-46278

1 1029100
2 1028086
3 1029099
4 5028362
5 5030563

6

6 SC-37702

7

7 SC-46278
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D

. Description
DOOR, INNER VH2R

68 SCREW,M3x0.5X8MM PAN
ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH2R SX

97 HANDLE, PENDULUM,NO LED

DOOR, INNER VH2R
68 SCREW,M3x0.5X8MM PAN

ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH2R SX

97 HANDLE, PENDULUM,NO LED
Vector® H Series   ▪   Parts M

oor Assembly, Right, H2/H2H

4

5

2

1

ID Part No
1 5028749
2 SC-222
3 5028680
4 5030554
5 HD-463

1

1 50287492
2 SC-222
3 5028680

4

4 5030554
5 5 HD-463



DOOR ASSEMBLY, LEFT, H2/H2H
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o. Description
397 HANDLE, PENDULUM, NO LED
3 DOOR ASSY,OUTER,VH2L SX
0 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN
1 DOOR, INNER GLASS, VH2L

397 HANDLE, PENDULUM, NO LED
3 DOOR ASSY,OUTER,VH2L SX
0 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN
1 DOOR, INNER GLASS, VH2L
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Door Assembly, Left, H2/H2H

1

5

ID Part N
1 HD-46
2 503055
3 502868
4 SC-22
5 502879

1

1 HD-46
2 503055
3 502868
4 SC-225

5 502879
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D

Description
DOOR, INNER VH3R

8 SCREW,M3x0.5X8MM PAN
ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH3R SX

7 HANDLE, PENDULUM, NO LED

DOOR, INNER VH3R
8 SCREW,M3x0.5X8MM PAN

ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH3R SX

7 HANDLE, PENDULUM, NO LED
Vector® H Series   ▪   Parts M

oor Assembly, Right, H3/H3H

5

ID Part No.
1 5028737
2 SC-2226
3 5028680
4 5030556
5 HD-4639

1 5028737
2 SC-2226
3 5028680
4 5030556

5

5 HD-4639



DOOR ASSEMBLY, LEFT, H3/H3H
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o. Description
397 HANDLE, PENDULUM, NO LED

55 DOOR ASSY,OUTER,VH3L SX
80 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN

86 DOOR, INNER GLASS, VH3L

397 HANDLE, PENDULUM, NO LED
55 DOOR ASSY,OUTER,VH3L SX
80 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN

86 DOOR, INNER GLASS, VH3L
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Door Assembly, Left, H3/H3H

1

5

ID Part N
1 HD-46
2 50305
3 50286
4 SC-22
5 50287

1

1 HD-46
2 50305
3 50286
4 SC-22
5 50287

5
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D

Description
DOOR, INNER VH4R
SCREW,M3x0.5X8MM PAN
ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH4R SX
HANDLE, PENDULUM, NO LED

DOOR, INNER VH4R
SCREW,M3x0.5X8MM PAN
ASSEMBLY, LED IN-DOOR
DOOR ASSY,OUTER,VH4R SX
HANDLE, PENDULUM, NO LED
Vector® H Series   ▪   Parts M

oor Assembly, Right, H4/H4H

5

ID Part No.
1 5028681
2 SC-22268
3 5028680
4 5030558
5 HD-46397

1 5028681
2 SC-22268
3 5028680
4 5030558

5

5 HD-46397



DOOR ASSEMBLY, LEFT, H4/H4H

21

No. Description
6397 HANDLE, PENDULUM, NO LED

557 DOOR ASSY,OUTER,VH4L SX
680 ASSEMBLY, LED IN-DOOR
2268 SCREW,M3x0.5X8MM PAN

776 DOOR, INNER GLASS, VH4L

6397 HANDLE, PENDULUM, NO LED
557 DOOR ASSY,OUTER,VH4L SX
680 ASSEMBLY, LED IN-DOOR
2268 SCREW,M3x0.5X8MM PAN

776 DOOR, INNER GLASS, VH4L
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Door Assembly, Left, H4/H4H

2

1

5

ID Part 
1 HD-4
2 5030
3 5028
4 SC-2
5 5028

1 HD-4

1

2

2 5030
3 5028
4 SC-2

5

5 5028



CONTROL PANEL, ALL MODELS
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Description
DISPLAY, OVERLAY
ASM, CONTROL PANEL, SIMPLE
LED, PANEL MOUNT 125/250V
BOARD,USB RECEPTACLE
SCREW,M3x0.5X8MM PAN
CAP,USB
SPEAKER,W/LEADS
BUSHING,*CT,ML,BRASS,DISTANCE
NUT, KEPS, M3X0.5, SS
BOARD, ON/OFF
PANEL,INTERFACE BOARD MOUNTING
NUT, M4, KEPS, ZINC PLATED
BUSHING, BRASS, .280X .394
CABLE, USB
CABLE, USER INTERFACE
CABLE, ON OFF SWITCH

DISPLAY, OVERLAY

BOARD, ON/OFF
PANEL,INTERFACE BOARD MOUNTING
NUT, M4, KEPS, ZINC PLATED
BUSHING, BRASS, .280X .394

E, USB
E, USER INTERFACE
E, ON OFF SWITCH

ASM, CONTROL PANEL, SIMPLE
LED, PANEL MOUNT 125/250V
BOARD,USB RECEPTACLE
SCREW,M3x0.5X8MM PAN
CAP,USB
SPEAKER,W/LEADS
BUSHING,*CT,ML,BRASS,DISTANCE
NUT, KEPS, M3X0.5, SS
Vector® H Series   ▪   Parts M

ontrol Panel, All Models

65

4
1

10

16

ID Part No.
1 PE-46330

5028364
LI-37681
BA-39847
SC-22268
CP-39848
BZ-37655
BU-25094
NU-35846
BA-36842
5028850
NU-36319

13 BU-37710
14 CB-37723
15 CB-39169
16 CB-39168

1

1 PE-46330

10

BA-36842
028850

NU-36319
13 BU-37710
14 C
15 C

16

16 C

028364
LI-37681

4

BA-39847
SC-22268

5

CP-39848

6

BZ-37655
BU-25094
NU-35846



ELECTRICAL CHASSIS, H2/H2H, 208-240V, 60HZ, 1PH

23

tion Qty
,CONTROL, FOR VMC 1
 FUSE HOLDER, 5X20MM 150 SERIES 2

630mA, 250V,FAST ACTING, 2
, SOLID STATE, 230V, 25A 2
IT BREAKER, 20A 4
NAL,SCREWLESS END 10
NAL, 6mm, ORANGE, SPRING 4
R SWITCH,DISCONNECT 60A 1
POWER,INCLUDED W/SWITCH 1
, 208-240V TELCO,FLY LEAD 2
FORMER,12V OUT,240V IN, 1

R SUPPLY, 12VDC, 100W 1
NAL, 6mm, ORANGE, SPRING 9
,12VDC 1
, 240V AC 1

,CONTROL, FOR VMC 1

, 208-240V TELCO,FLY LEAD 2
FORMER,12V OUT,240V IN, 1

R SUPPLY, 12VDC, 100W 1
NAL, 6mm, ORANGE, SPRING 9
,12VDC 1
, 240V AC 1

 FUSE HOLDER, 5X20MM 150 SERIES 2
630mA, 250V,FAST ACTING, 2
, SOLID STATE, 230V, 25A 2
IT BREAKER, 20A 4
NAL,SCREWLESS END 10
NAL, 6mm, ORANGE, SPRING 4
R SWITCH,DISCONNECT 60A 1
POWER,INCLUDED W/SWITCH 1
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Electrical Chassis, H2/H2H, 208-240V, 60Hz, 1PH

8

107

5
6

11

4

15

14

2

3

13

1

ID Part No. Descrip
1 CC-46459 BOARD
2 FU-36762 IN-LINE
3 FU-46554 FUSE, 
4 RL-33829 RELAY
5 FU-39058 CIRCU
6 TM-39606 TERMI
7 TM-37660 TERMI
8 SW-37630 POWE
9 KN-37667 KNOB,
10 BA-46884 DRIVE
11 TN-37722 TRANS
12 BA-46801 POWE
13 TM-39574 TERMI
14 RE-37704 RELAY
15 RE-37725 RELAY

1

1 CC-46459 BOARD

10 BA-46884 DRIVE

10

11

11 TN-37722 TRANS
12 BA-46801 POWE

13

13 TM-39574 TERMI

14

14 RE-37704 RELAY

15

15 RE-37725 RELAY

2

2 FU-36762 IN-LINE

3

3 FU-46554 FUSE, 

4

4 RL-33829 RELAY

5

5 FU-39058 CIRCU
6 TM-39606 TERMI

6

7 TM-37660 TERMI

7

8 SW-37630 POWE

8

9 KN-37667 KNOB,
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E

n Qty
ONTROL, FOR VMC 1
0mA, 250V,FAST ACTING, 2
USE HOLDER, 5X20MM 150 SERIES 2
VDC 1
40V AC 1
OLID STATE, 230V, 25A 2

PACITOR 1
 BREAKER, 20A 4
L,SCREWLESS END 10
L, 6mm, ORANGE, SPRING 8
L,10MM END 1

SWITCH,DISCONNECT 60A 1
WER,INCLUDED W/SWITCH 1

08-240V TELCO,FLY LEAD 2
FI POWER LINE 1

ORMER,12V OUT,240V IN, 1
SUPPLY, 12VDC, 100W 1
L,GROUND, 6mm,  SPRING 2
L, 6mm, ORANGE, SPRING 9

ONTROL, FOR VMC 1

L, 6mm, ORANGE, SPRING 8
L,10MM END 1

SWITCH,DISCONNECT 60A 1
WER,INCLUDED W/SWITCH 1

08-240V TELCO,FLY LEAD 2
FI POWER LINE 1

ORMER,12V OUT,240V IN, 1
SUPPLY, 12VDC, 100W 1
L,GROUND, 6mm,  SPRING 2
L, 6mm, ORANGE, SPRING 9

0mA, 250V,FAST ACTING, 2
USE HOLDER, 5X20MM 150 SERIES 2
VDC 1
40V AC 1
OLID STATE, 230V, 25A 2

PACITOR 1
 BREAKER, 20A 4
L,SCREWLESS END 10
Vector® H Series   ▪   Parts M

lectrical Chassis, H2/H2H, 220-240V, 50/60Hz, 1PH CE

11
10

15

1

3

2

ID Part No. Descriptio
1 CC-46459 BOARD,C
2 FU-46554 FUSE, 63
3 FU-36762 IN-LINE F
4 RE-37704 RELAY,12
5 RE-37725 RELAY, 2
6 RL-33829 RELAY, S
7 BA-39285 WYE/CA
8 FU-39058 CIRCUIT
9 TM-39606 TERMINA
10 TM-37660 TERMINA
11 TM-37726 TERMINA
12 SW-39228 POWER 
13 KN-37667 KNOB,PO
14 BA-46884 DRIVE, 2
15 FI-39226 FILTER, R
16 TN-37722 TRANSF
17 BA-46801 POWER 
18 TM-39579 TERMINA
19 TM-39574 TERMINA

1

1 CC-46459 BOARD,C

10 TM-37660 TERMINA

10

11 TM-37726 TERMINA

11

12 SW-39228 POWER 
13 KN-37667 KNOB,PO
14 BA-46884 DRIVE, 2
15 FI-39226 FILTER, R

15

16 TN-37722 TRANSF
17 BA-46801 POWER 
18 TM-39579 TERMINA
19 TM-39574 TERMINA

2

2 FU-46554 FUSE, 63

3

3 FU-36762 IN-LINE F
4 RE-37704 RELAY,12
5 RE-37725 RELAY, 2
6 RL-33829 RELAY, S
7 BA-39285 WYE/CA
8 FU-39058 CIRCUIT
9 TM-39606 TERMINA
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scription Qty
ARD,CONTROL, FOR VMC 1
LAY,12VDC 1
LAY, 240V AC 1
LINE FUSE HOLDER, 5X20MM 150 SERIES 2
SE, 630mA, 250V,FAST ACTING, 2
LAY, SOLID STATE, 230V, 25A 2
E/CAPACITOR 1
CUIT BREAKER, 20A 4

RMINAL,SCREWLESS END 10
RMINAL, 6mm, ORANGE, SPRING 8
RMINAL,10MM END 1
WER SWITCH,DISCONNECT 60A 1
OB,POWER,INCLUDED W/SWITCH 1
IVE, 208-240V TELCO,FLY LEAD 2
TER, RFI POWER LINE 1
ANSFORMER,12V OUT,240V IN, 1
WER SUPPLY, 12VDC, 100W 1
RMINAL,GROUND, 6mm,  SPRING 2
RMINAL, 6mm, ORANGE, SPRING 9

ARD,CONTROL, FOR VMC 1

RMINAL, 6mm, ORANGE, SPRING 8
RMINAL,10MM END 1
WER SWITCH,DISCONNECT 60A 1
OB,POWER,INCLUDED W/SWITCH 1
IVE, 208-240V TELCO,FLY LEAD 2
TER, RFI POWER LINE 1
ANSFORMER,12V OUT,240V IN, 1
WER SUPPLY, 12VDC, 100W 1
RMINAL,GROUND, 6mm,  SPRING 2
RMINAL, 6mm, ORANGE, SPRING 9

LAY,12VDC 1
LAY, 240V AC 1
LINE FUSE HOLDER, 5X20MM 150 SERIES 2
SE, 630mA, 250V,FAST ACTING, 2
LAY, SOLID STATE, 230V, 25A 2
E/CAPACITOR 1
CUIT BREAKER, 20A 4

RMINAL,SCREWLESS END 10
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20
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7

14
9

16

17

15

18

6

5

1

4

ID Part No. De
1 CC-46459 BO
2 RE-37704 RE
3 RE-37725 RE
4 FU-36762 IN-
5 FU-46554 FU
6 RL-33829 RE
7 BA-39285 WY
8 FU-39058 CIR
9 TM-37660 TE
10 TM-37726 TE
11 SW-39228 TE
12 KN-37667 PO
13 BA-46884 KN
14 FI-39226 DR
15 TN-37722 FIL
16 BA-46801 TR
17 TM-39579 PO
18 TM-39574 TE
19 TM-39574 TE

1

1 CC-46459 BO

10 TM-37726 TE
11 SW-39228 TE
12 KN-37667 PO
13 BA-46884 KN
14 FI-39226 DR

14

15

15 TN-37722 FIL16
16 BA-46801 TR

17

17 TM-39579 PO

18

18 TM-39574 TE
19 TM-39574 TE

2 RE-37704 RE
3 RE-37725 RE

4

4 FU-36762 IN-

5

5 FU-46554 FU

6

6 RL-33829 RE

7

7 BA-39285 WY
8 FU-39058 CIR
9 TM-37660 TE

9
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Qty
L, FOR VMC 1

OLDER, 5X20MM 150 SERIES 3
50V,FAST ACTING, 3
TATE, 230V, 25A 3
ER, 20A 5
WLESS END 10
, ORANGE, SPRING 4
UND, 35mm 1
,DISCONNECT 60A 1
CLUDED W/SWITCH 1
 TELCO,FLY LEAD 3

2
1

,12V OUT,240V IN, 1
, 12VDC, 100W 1
UND, 6mm,  SPRING 1
, ORANGE, SPRING 10

L, FOR VMC 1

CLUDED W/SWITCH 1
 TELCO,FLY LEAD 3

2
1

,12V OUT,240V IN, 1
, 12VDC, 100W 1
UND, 6mm,  SPRING 1
, ORANGE, SPRING 10

OLDER, 5X20MM 150 SERIES 3
50V,FAST ACTING, 3
TATE, 230V, 25A 3
ER, 20A 5
WLESS END 10
, ORANGE, SPRING 4
UND, 35mm 1
,DISCONNECT 60A 1
Vector® H Series   ▪   Parts M

lectrical Chassis, H3/H3H, 208-240V, 60Hz, 1PH

7 11

4

14

12

15

13

1

ID Part No. Description
1 CC-46459 BOARD,CONTRO
2 FU-36762 IN-LINE FUSE H
3 FU-46554 FUSE, 630mA, 2
4 RL-33829 RELAY, SOLID S
5 FU-39058 CIRCUIT BREAK
6 TM-39606 TERMINAL,SCRE
7 TM-37660 TERMINAL, 6mm
8 TM-3782 TERMINAL, GRO
9 SW-37630 POWER SWITCH
10 KN-37667 KNOB,POWER,IN
11 BA-46884 DRIVE, 208-240V
12 RE-37725 RELAY, 240V AC
13 RE-37704 RELAY,12VDC
14 TN-37722 TRANSFORMER
15 BA-46801 POWER SUPPLY
16 TM-39579 TERMINAL,GRO
17 TM-39574 TERMINAL, 6mm

1

1 CC-46459 BOARD,CONTRO

10 KN-37667 KNOB,POWER,IN
11 BA-46884 DRIVE, 208-240V

11

12

12 RE-37725 RELAY, 240V AC

13

13 RE-37704 RELAY,12VDC
14

14 TN-37722 TRANSFORMER

15
15 BA-46801 POWER SUPPLY
16 TM-39579 TERMINAL,GRO
17 TM-39574 TERMINAL, 6mm

2 FU-36762 IN-LINE FUSE H
3 FU-46554 FUSE, 630mA, 2

4

4 RL-33829 RELAY, SOLID S
5 FU-39058 CIRCUIT BREAK
6 TM-39606 TERMINAL,SCRE
7 TM-37660 TERMINAL, 6mm

7

8 TM-3782 TERMINAL, GRO
9 SW-37630 POWER SWITCH
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Qty
NTROL, FOR VMC 1
SE HOLDER, 5X20MM 150 SERIES 3
A, 250V,FAST ACTING, 3

V AC 2
LID STATE, 230V, 25A 3
-240V TELCO,FLY LEAD 3

REAKER, 20A 5
,SCREWLESS END 9
, 6mm, ORANGE, SPRING 6
, GROUND, 35mm 1
ER,INCLUDED W/SWITCH 1
ITCH,DISCONNECT 60A 1

DC 1
, 6mm, ORANGE, SPRING 10
MER,12V OUT,240V IN, 1
PPLY, 12VDC, 100W 1

,GROUND, 6mm,  SPRING 1
,SCREWLESS END 1

NTROL, FOR VMC 1

, GROUND, 35mm 1
ER,INCLUDED W/SWITCH 1
ITCH,DISCONNECT 60A 1

DC 1
, 6mm, ORANGE, SPRING 10

1MER,12V OUT,240V IN,
PPLY, 12VDC, 100W 1

,GROUND, 6mm,  SPRING 1
,SCREWLESS END 1

SE HOLDER, 5X20MM 150 SERIES 3
A, 250V,FAST ACTING, 3

V AC 2
LID STATE, 230V, 25A 3
-240V TELCO,FLY LEAD 3

REAKER, 20A 5
,SCREWLESS END 9
, 6mm, ORANGE, SPRING 6
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11

10
9

8

7

7

8

6

5

4

15

16

13

14

2

18

1
17

3

ID Part No. Description
1 CC-46459 BOARD,CO
2 FU-36762 IN-LINE FU
3 FU-46554 FUSE, 630m
4 RE-37725 RELAY, 240
5 RL-33829 RELAY, SO
6 BA-46884 DRIVE, 208
7 FU-39058 CIRCUIT B
8 TM-39606 TERMINAL
9 TM-37660 TERMINAL
10 TM-3782 TERMINAL
11 KN-37667 KNOB,POW
12 SW-37630 POWER SW
13 RE-37704 RELAY,12V
14 TM-39574 TERMINAL
15 TN-37722 TRANSFOR
16 BA-46801 POWER SU
17 TM-39579 TERMINAL
18 TM-39606 TERMINAL

1

1 CC-46459 BOARD,CO

10 TM-3782 TERMINAL

10

11 KN-37667 KNOB,POW

11

12 SW-37630 POWER SW

12

13

13 RE-37704 RELAY,12V

14

14 TM-39574 TERMINAL
15

TRANSFORTN-3772215

16
16 BA-46801 POWER SU

17

17 TM-39579 TERMINAL

18

18 TM-39606 TERMINAL

2

2 FU-36762 IN-LINE FU

3

3 FU-46554 FUSE, 630m

4

4 RE-37725 RELAY, 240

5

5 RL-33829 RELAY, SO

6

6 BA-46884 DRIVE, 208
7 FU-39058 CIRCUIT B

7

7

8 TM-39606 TERMINAL

8

8

9 TM-37660 TERMINAL

9
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n Qty
ONTROL, FOR VMC 1
USE HOLDER, 5X20MM 150 SERIES 3
mA, 250V,FAST ACTING, 3

VDC 1
0V AC 2
ACITOR 1
8-240V TELCO,FLY LEAD 3
REAKER, 20A 5

L,SCREWLESS END 3
L, GROUND, 35mm 1
L, 6mm, ORANGE, SPRING 8
WER,INCLUDED W/SWITCH 1
WITCH,DISCONNECT 60A 1
LID STATE, 230V, 25A 3

FI POWER LINE 1
RMER,12V OUT,240V IN, 1
L, 6mm, ORANGE, SPRING 10
UPPLY, 12VDC, 100W 1
L,GROUND, 6mm,  SPRING 2

ONTROL, FOR VMC 1

L, GROUND, 35mm 1
L, 6mm, ORANGE, SPRING 8
WER,INCLUDED W/SWITCH 1
WITCH,DISCONNECT 60A 1
LID STATE, 230V, 25A 3

FI POWER LINE 1
RMER,12V OUT,240V IN, 1
L, 6mm, ORANGE, SPRING 10
UPPLY, 12VDC, 100W 1
L,GROUND, 6mm,  SPRING 2

USE HOLDER, 5X20MM 150 SERIES 3
mA, 250V,FAST ACTING, 3

VDC 1
0V AC 2
ACITOR 1
8-240V TELCO,FLY LEAD 3
REAKER, 20A 5

L,SCREWLESS END 3
Vector® H Series   ▪   Parts M
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9

12
13

11
10

17

9

8

7
6

15

16

14

5

184

2

1 19

9

3

ID Part No. Descriptio
1 CC-46459 BOARD,C
2 FU-36762 IN-LINE F
3 FU-46554 FUSE, 630
4 RE-37704 RELAY,12
5 RE-37725 RELAY, 24
6 BA-39285 WYE/CAP
7 BA-46884 DRIVE, 20
8 FU-39058 CIRCUIT B
9 TM-39606 TERMINA
10 TM-3782 TERMINA
11 TM-37660 TERMINA
12 KN-37667 KNOB,PO
13 SW-39228 POWER S
14 RL-33829 RELAY, SO
15 FI-39226 FILTER, R
16 TN-37722 TRANSFO
17 TM-39574 TERMINA
18 BA-46801 POWER S
19 TM-39579 TERMINA

1

1 CC-46459 BOARD,C

10 TM-3782 TERMINA

10

11 TM-37660 TERMINA

11

12 KN-37667 KNOB,PO

12

13 SW-39228 POWER S

13

14

14 RL-33829 RELAY, SO

15

15 FI-39226 FILTER, R

16

16 TN-37722 TRANSFO
17

17 TM-39574 TERMINA18
18 BA-46801 POWER S

19

19 TM-39579 TERMINA

2

2 FU-36762 IN-LINE F

3

3 FU-46554 FUSE, 630

4

4 RE-37704 RELAY,12

5

5 RE-37725 RELAY, 24

6

6 BA-39285 WYE/CAP

7

7 BA-46884 DRIVE, 20

8
8 FU-39058 CIRCUIT B

9

9 TM-39606 TERMINA

9

9
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Qty
NTROL, FOR VMC 1
SE HOLDER, 5X20MM 150 SERIES 3
A, 250V,FAST ACTING, 3

CITOR 1
-240V TELCO,FLY LEAD 3

REAKER, 20A 5
,SCREWLESS END 10
, 6mm, ORANGE, SPRING 8
, GROUND, 35mm 1
, 6mm, ORANGE, SPRING 10
ER,INCLUDED W/SWITCH 1
ITCH,DISCONNECT 60A 1

LID STATE, 230V, 25A 3
I POWER LINE 1
MER,12V OUT,240V IN, 1
PPLY, 12VDC, 100W 1

,GROUND, 6mm,  SPRING 2
DC 1
V AC 2

NTROL, FOR VMC 1

, 6mm, ORANGE, SPRING 10
ER,INCLUDED W/SWITCH 1
ITCH,DISCONNECT 60A 1

LID STATE, 230V, 25A 3
I POWER LINE 1
MER,12V OUT,240V IN, 1
PPLY, 12VDC, 100W 1

,GROUND, 6mm,  SPRING 2
DC 1
V AC 2

SE HOLDER, 5X20MM 150 SERIES 3
A, 250V,FAST ACTING, 3

CITOR 1
-240V TELCO,FLY LEAD 3

REAKER, 20A 5
,SCREWLESS END 10
, 6mm, ORANGE, SPRING 8
, GROUND, 35mm 1
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5

13

15

16

1

ID Part No. Description
1 CC-46459 BOARD,CO
2 FU-36762 IN-LINE FU
3 FU-46554 FUSE, 630m
4 BA-39285 WYE/CAPA
5 BA-46884 DRIVE, 208
6 FU-39058 CIRCUIT B
7 TM-39606 TERMINAL
8 TM-37660 TERMINAL
9 TM-3782 TERMINAL
10 TM-39574 TERMINAL
11 KN-37667 KNOB,POW
12 SW-39228 POWER SW
13 RL-33829 RELAY, SO
14 FI-39226 FILTER, RF
15 TN-37722 TRANSFOR
16 BA-46801 POWER SU
17 TM-39579 TERMINAL
18 RE-37704 RELAY,12V
19 RE-37725 RELAY, 240

1

1 CC-46459 BOARD,CO

10 TM-39574 TERMINAL
11 KN-37667 KNOB,POW
12 SW-39228 POWER SW

12

13

13 RL-33829 RELAY, SO
14 FI-39226 FILTER, RF

5 15 TN-37722 TRANSFOR

16

16 BA-46801 POWER SU
17 TM-39579 TERMINAL
18 RE-37704 RELAY,12V
19 RE-37725 RELAY, 240

2 FU-36762 IN-LINE FU
3 FU-46554 FUSE, 630m
4 BA-39285 WYE/CAPA

5

5 BA-46884 DRIVE, 208
6 FU-39058 CIRCUIT B
7 TM-39606 TERMINAL
8 TM-37660 TERMINAL
9 TM-3782 TERMINAL
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Qty
OL, FOR VMC 1

250V,FAST ACTING, 4
OLDER, 5X20MM 150 SERIES 4
V TELCO,FLY LEAD 4
KER, 20A 6
EWLESS END 10

m, ORANGE, SPRING 6
OUND, 35mm 1
INCLUDED W/SWITCH 1
H,DISCONNECT 60A 1

STATE, 230V, 25A 4
C 1

1
R,12V OUT,240V IN, 1
Y, 12VDC, 100W 1
m, ORANGE, SPRING 10
OUND, 6mm,  SPRING 1

OL, FOR VMC 1

H,DISCONNECT 60A 1
STATE, 230V, 25A 4
C 1

1
R,12V OUT,240V IN, 1
Y, 12VDC, 100W 1
m, ORANGE, SPRING 10
OUND, 6mm,  SPRING 1

250V,FAST ACTING, 4
OLDER, 5X20MM 150 SERIES 4
V TELCO,FLY LEAD 4
KER, 20A 6
EWLESS END 10

m, ORANGE, SPRING 6
OUND, 35mm 1
INCLUDED W/SWITCH 1
Vector® H Series   ▪   Parts M

lectrical Chassis, H4/H4H, 220-240V, 60Hz, 3PH

8
10

5

11

12

4

15

16

1

17

ID Part No. Description
1 CC-46459 BOARD,CONTR
2 FU-46554 FUSE, 630mA, 
3 FU-36762 IN-LINE FUSE H
4 BA-46884 DRIVE, 208-240
5 FU-39058 CIRCUIT BREA
6 TM-39606 TERMINAL,SCR
7 TM-37660 TERMINAL, 6m
8 TM-3782 TERMINAL, GR
9 KN-37667 KNOB,POWER,
10 SW-37630 POWER SWITC
11 RL-33829 RELAY, SOLID 
12 RE-37725 RELAY, 240V A
13 RE-37704 RELAY,12VDC
14 TN-37722 TRANSFORME
15 BA-46801 POWER SUPPL
16 TM-39574 TERMINAL, 6m
17 TM-39579 TERMINAL,GR

1

1 CC-46459 BOARD,CONTR

10 SW-37630 POWER SWITC

10

11

11 RL-33829 RELAY, SOLID 

12

12 RE-37725 RELAY, 240V A
13 RE-37704 RELAY,12VDC
14 TN-37722 TRANSFORME

15

15 BA-46801 POWER SUPPL

16

16 TM-39574 TERMINAL, 6m

17

17 TM-39579 TERMINAL,GR

2 FU-46554 FUSE, 630mA, 
3 FU-36762 IN-LINE FUSE H

4

4 BA-46884 DRIVE, 208-240
5 FU-39058 CIRCUIT BREA

5

6 TM-39606 TERMINAL,SCR
7 TM-37660 TERMINAL, 6m
8 TM-3782 TERMINAL, GR

8

9 KN-37667 KNOB,POWER,
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ion Qty
,CONTROL, FOR VMC 1
 FUSE HOLDER, 5X20MM 150 SERIES 4
30mA, 250V,FAST ACTING, 4
208-240V TELCO,FLY LEAD 4
PACITOR 1

T BREAKER, 20A 6
AL,SCREWLESS END 10
AL, 6mm, ORANGE, SPRING 1
AL, GROUND, 35mm 1
OWER,INCLUDED W/SWITCH 1
 SWITCH,DISCONNECT 60A 1
SOLID STATE, 230V, 25A 4
240V AC 1
2VDC 1
 RFI POWER LINE 1
FORMER,12V OUT,240V IN, 1
 SUPPLY, 12VDC, 100W 1
AL, 6mm, ORANGE, SPRING 10
AL,GROUND, 6mm,  SPRING 2

,CONTROL, FOR VMC 1

OWER,INCLUDED W/SWITCH 1
 SWITCH,DISCONNECT 60A 1
SOLID STATE, 230V, 25A 4
240V AC 1
2VDC 1
 RFI POWER LINE 1
FORMER,12V OUT,240V IN, 1
 SUPPLY, 12VDC, 100W 1
AL, 6mm, ORANGE, SPRING 10
AL,GROUND, 6mm,  SPRING 2

 FUSE HOLDER, 5X20MM 150 SERIES 4
30mA, 250V,FAST ACTING, 4
208-240V TELCO,FLY LEAD 4
PACITOR 1

T BREAKER, 20A 6
AL,SCREWLESS END 10
AL, 6mm, ORANGE, SPRING 1
AL, GROUND, 35mm 1
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8
7

5

12

4

18

19

2

3

ID Part No. Descript
1 CC-46459 BOARD
2 FU-36762 IN-LINE
3 FU-46554 FUSE, 6
4 BA-46884 DRIVE, 
5 BA-39285 WYE/CA
6 FU-39058 CIRCUI
7 TM-39606 TERMIN
8 TM-37660 TERMIN
9 TM-3782 TERMIN
10 KN-37667 KNOB,P
11 SW-39228 POWER
12 RL-33829 RELAY, 
13 RE-37725 RELAY, 
14 RE-37704 RELAY,1
15 FI-39226 FILTER,
16 TN-37722 TRANS
17 BA-46801 POWER
18 TM-39574 TERMIN
19 TM-39579 TERMIN

1 CC-46459 BOARD

10 KN-37667 KNOB,P
11 SW-39228 POWER

2

12 RL-33829 RELAY, 
13 RE-37725 RELAY, 
14 RE-37704 RELAY,1
15 FI-39226 FILTER,
16 TN-37722 TRANS
17 BA-46801 POWER

18

18 TM-39574 TERMIN

19

19 TM-39579 TERMIN

2

2 FU-36762 IN-LINE

3

3 FU-46554 FUSE, 6

4

4 BA-46884 DRIVE, 

5

5 BA-39285 WYE/CA
6 FU-39058 CIRCUI
7 TM-39606 TERMIN

7

8 TM-37660 TERMIN

8

9 TM-3782 TERMIN
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C

No. Description
05 HINGE, LOWER DOOR, H
8212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
2281 SCREW,M5x0.8X16MM FLAT
7709 BUSHING,FLANGE, .312ID X .375
06 SPRING FLANGE, BOTTOM DOOR
20 SPRING FLANGE, LEFT DOOR
09 SPRING FLANGE, TOP DOOR
69 SPRING FLANGE, RIGHT DOOR
674 LATCH,STRIKE,DOOR,ADJUSTABLE
60 LATCH SPACER
2268 SCREW,M3x0.5X8MM PAN
38 DOOR, INTERLOCK SWITCH
77 KIT, TEMPERATURE SENSOR/GASKET
94 CATALYST, ASSEMBLY

7664 HEATER, COIL
7701 SCREW, M4 X 8MM SEMS
6376 THERMAL CUTOFF, MECHANICAL,
6957 FAN,230V,MECHATRONICS,HI-TEMP
94 BLOWER HOUSING,350 MODEL X4.5"
22 REAR PANEL ASSEMBLY, H2/H2H
85 MOTOR,FAN,ASSEMBLY
17 BRACKET, MOTOR SUPPORT VH2
9180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
35 JET PLATE ASSEMBLY, HALF
7662 SHELF,WIRE,COOK,RACKS

05 HINGE, LOWER DOOR, H

60 LATCH SPACER
2268 SCREW,M3x0.5X8MM PAN
38 DOOR, INTERLOCK SWITCH
77 KIT, TEMPERATURE SENSOR/GASKET
94 CATALYST, ASSEMBLY

7664 HEATER, COIL
7701 SCREW, M4 X 8MM SEMS
6376 THERMAL CUTOFF, MECHANICAL,
6957 FAN,230V,MECHATRONICS,HI-TEMP
94 BLOWER HOUSING,350 MODEL X4.5"

8212 NUT,M5-0.8 HEX FLG-SERR CL8 SS

22 REAR PANEL ASSEMBLY, H2/H2H
85 MOTOR,FAN,ASSEMBLY
17 BRACKET, MOTOR SUPPORT VH2
9180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
35 JET PLATE ASSEMBLY, HALF
7662 SHELF,WIRE,COOK,RACKS

2281 SCREW,M5x0.8X16MM FLAT
7709 BUSHING,FLANGE, .312ID X .375
06 SPRING FLANGE, BOTTOM DOOR
20 SPRING FLANGE, LEFT DOOR
09 SPRING FLANGE, TOP DOOR
69 SPRING FLANGE, RIGHT DOOR
674 LATCH,STRIKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H2 (RH)

22 23

25

ID Part 
1 10281
2 NU-3
3 SC-2
4 BU-3
5 10281
6 10292
7 10281
8 10292
9 LT-39
10 10310
11 SC-2
12 LT-37
13 50281
14 50261
15 EL-3
16 SC-3
17 TT-4
18 FA-3
19 50250
20 50240
21 50239
22 10292
23 NU-3
24 50252
25 SH-3

1 10281

10 10310
11 SC-2
12 LT-37
13 50281
14 50261
15 EL-3
16 SC-3
17 TT-4
18 FA-3
19 50250

2 NU-3

20 50240
21 50239

2

22 10292
23 NU-3

23

24 50252

25

25 SH-3

3 SC-2
4 BU-3
5 10281
6 10292
7 10281
8 10292
9 LT-39
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o. Description
6 SPRING FLANGE, BOTTOM DOOR
0 SPRING FLANGE, LEFT DOOR
9 SPRING FLANGE, TOP DOOR
1 SPRING FLANGE, RIGHT DOOR
1 HINGE, LOWER DOOR
281 SCREW,M5x0.8X16MM FLAT
212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
709 BUSHING,FLANGE, .312ID X .375
7 KIT, TEMPERATURE SENSOR/GASKET
4 CATALYST, ASSEMBLY
64 HEATER, COIL

701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
57 FAN,230V,MECHATRONICS,HI-TEMP
2 REAR PANEL ASSEMBLY, H2/H2H
5 MOTOR,FAN,ASSEMBLY
180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
7 BRACKET, MOTOR SUPPORT VH2
268 SCREW,M3x0.5X8MM PAN
8 DOOR, INTERLOCK SWITCH
0 LATCH SPACER
74 LATCH,STRIKE,DOOR,ADJUSTABLE
5 SHELF,WIRE,COOK,RACKS
5 JET PLATE ASSEMBLY, HALF
4 BLOWER HOUSING,350 MODEL X4.5"

6 SPRING FLANGE, BOTTOM DOOR

4 CATALYST, ASSEMBLY

4 BLOWER HOUSING,350 MODEL X4.5"

64 HEATER, COIL
701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
57 FAN,230V,MECHATRONICS,HI-TEMP
2 REAR PANEL ASSEMBLY, H2/H2H
5 MOTOR,FAN,ASSEMBLY
180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
7 BRACKET, MOTOR SUPPORT VH2
268 SCREW,M3x0.5X8MM PAN

0 SPRING FLANGE, LEFT DOOR

8 DOOR, INTERLOCK SWITCH
0 LATCH SPACER
74 LATCH,STRIKE,DOOR,ADJUSTABLE
5 SHELF,WIRE,COOK,RACKS
5 JET PLATE ASSEMBLY, HALF

9 SPRING FLANGE, TOP DOOR
1 SPRING FLANGE, RIGHT DOOR
1 HINGE, LOWER DOOR
281 SCREW,M5x0.8X16MM FLAT
212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
709 BUSHING,FLANGE, .312ID X .375
7 KIT, TEMPERATURE SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Core Components, H2 (LH)

10

21

22

ID Part N
1 102810
2 102922
3 102810
4 102922
5 102887
6 SC-22
7 NU-38
8 BU-37
9 502817
10 502619
11 EL-376
12 SC-37
13 TT-463
14 FA-369
15 502402
16 502398
17 NU-39
18 102921
19 SC-22
20 LT-373
21 103106
22 LT-396
24 502523
25 502523
100 502509

1 102810

10

10 502619

100 502509

11 EL-376
12 SC-37
13 TT-463
14 FA-369
15 502402
16 502398
17 NU-39
18 102921
19 SC-22

2 102922

20 LT-373

21

21 103106

22

22 LT-396
24 502523
25 502523

3 102810
4 102922
5 102887
6 SC-22
7 NU-38
8 BU-37
9 502817
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Description
SPRING FLANGE, BOTTOM DOOR
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER DOOR, H3HR
SCREW,M5x0.8X16MM FLAT
BUSHING,FLANGE, .312ID X .375
LATCH,STRIKE,DOOR,ADJUSTABLE
LATCH SPACER
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
KIT, TEMPERATURE SENSOR/GASKET
CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
REAR PANEL ASSEMBLY, H2/H2H
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT VH2
JET PLATE ASSEMBLY, HOTEL
SHELF, WIRE COOK, RACK

SPRING FLANGE, BOTTOM DOOR

LATCH SPACER
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
KIT, TEMPERATURE SENSOR/GASKET
CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
REAR PANEL ASSEMBLY, H2/H2H

SPRING FLANGE, LEFT DOOR

BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT VH2
JET PLATE ASSEMBLY, HOTEL
SHELF, WIRE COOK, RACK

SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER DOOR, H3HR
SCREW,M5x0.8X16MM FLAT
BUSHING,FLANGE, .312ID X .375
LATCH,STRIKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H2H (RH)

16

15

14

24

25

ID Part No.
1 1028106
2 1029220
3 1028109
4 1029269
5 NU-38212
6 1028105
7 SC-22281
8 BU-37709
9 LT-39674
10 1031060
11 SC-22268
12 LT-3738
13 5028177
14 5026194
15 EL-37664
16 SC-37701
17 TT-46376
18 FA-36957
19 5024022
20 5025094
21 5023985
22 NU-39180
23 1029217
24 5025236
25 SH-39077

1 1028106

10 1031060
11 SC-22268
12 LT-3738
13 5028177
14 5026194

14

15 EL-37664

15

16 SC-37701

16

17 TT-46376
18 FA-36957
19 5024022

2 1029220

20 5025094
21 5023985
22 NU-39180
23 1029217

24

24 5025236

25

25 SH-39077

3 1028109
4 1029269
5 NU-38212
6 1028105
7 SC-22281
8 BU-37709
9 LT-39674



CORE COMPONENTS, H2H (LH)
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Description
SPRING FLANGE, BOTTOM DOOR
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
HINGE, LOWER DOOR
SCREW,M5x0.8X16MM FLAT
BUSHING,FLANGE, .312ID X .375
NUT,M5-0.8 HEX FLG-SERR CL8 SS
KIT, TEMPERATURE SENSOR/GASKET
CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
REAR PANEL ASSEMBLY, H2/H2H
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
BRACKET, MOTOR SUPPORT VH2
NUT,M4-0.7 HEX FLG-SERR CL8 SS
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
JET PLATE ASSEMBLY, HOTEL
SHELF, WIRE COOK, RACK

SPRING FLANGE, BOTTOM DOOR

CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
REAR PANEL ASSEMBLY, H2/H2H
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
BRACKET, MOTOR SUPPORT VH2
NUT,M4-0.7 HEX FLG-SERR CL8 SS

SPRING FLANGE, LEFT DOOR

SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
JET PLATE ASSEMBLY, HOTEL
SHELF, WIRE COOK, RACK

SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
HINGE, LOWER DOOR
SCREW,M5x0.8X16MM FLAT
BUSHING,FLANGE, .312ID X .375
NUT,M5-0.8 HEX FLG-SERR CL8 SS
KIT, TEMPERATURE SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Core Components, H2H (LH)

22

23

21

20

ID Part No.
1 1028106
2 1029220
3 1028109
4 1029221
5 1028871
6 SC-22281
7 BU-37709
8 NU-38212
9 5028177
10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 FA-36957
15 5024022
16 5025094
17 5023985
18 1029217
19 NU-39180
20 SC-22268
21 LT-3738
22 1031060
23 LT-39674
24 5025236
25 SH-39077

1 1028106

10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 FA-36957
15 5024022
16 5025094
17 5023985
18 1029217
19 NU-39180

2 1029220

20

20 SC-22268

1

21 LT-3738

22

22 1031060

23

23 LT-39674
24 5025236
25 SH-39077

3 1028109
4 1029221
5 1028871
6 SC-22281
7 BU-37709
8 NU-38212
9 5028177
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ANGE, BOTTOM DOOR
ANGE, LEFT DOOR
ANGE, TOP DOOR
ANGE, RIGHT DOOR
 HEX FLG-SERR CL8 SS
LANGE, .312ID X .375
x0.8X16MM FLAT

ER DOOR, VOLPI H3HR
IKE,DOOR,ADJUSTABLE
CER
x0.5X8MM PAN
ERLOCK SWITCH
RATURE SENSOR/GASKET
ASSEMBLY
OIL
 X 8MM SEMS
UTOFF, MECHANICAL,
ECHATRONICS,HI-TEMP
L ASSEMBLY, H3/H3H

OUSING,350 MODEL X4.5"
N,ASSEMBLY
MOTOR SUPPORT H3
 HEX FLG-SERR CL8 SS
E,COOK,RACKS
 ASSEMBLY, HALF

ANGE, BOTTOM DOOR

CER
x0.5X8MM PAN
ERLOCK SWITCH
RATURE SENSOR/GASKET
ASSEMBLY
OIL
 X 8MM SEMS
UTOFF, MECHANICAL,
ECHATRONICS,HI-TEMP
L ASSEMBLY, H3/H3H

ANGE, LEFT DOOR

OUSING,350 MODEL X4.5"
N,ASSEMBLY
MOTOR SUPPORT H3
 HEX FLG-SERR CL8 SS
E,COOK,RACKS
 ASSEMBLY, HALF

ANGE, TOP DOOR
ANGE, RIGHT DOOR
 HEX FLG-SERR CL8 SS
LANGE, .312ID X .375
x0.8X16MM FLAT

ER DOOR, VOLPI H3HR
IKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H3 (RH)

22

25

24

ID Part No. Description
1 1028106 SPRING FL

1028107 SPRING FL
1028109 SPRING FL
1028108 SPRING FL
NU-38212 NUT,M5-0.8
BU-37709 BUSHING,F
SC-22281 SCREW,M5
1028105 HINGE, LOW
LT-39674 LATCH,STR
1031060 LATCH SPA
SC-22268 SCREW,M3
LT-3738 DOOR, INT
5028177 KIT, TEMPE
5026194 CATALYST, 
EL-37664 HEATER, C
SC-37701 SCREW, M4
TT-46376 THERMAL C
FA-36957 FAN,230V,M
5024010 REAR PANE
5025094 BLOWER H

21 5023985 MOTOR,FA
22 1028793 BRACKET, 
23 NU-39180 NUT,M4-0.7
24 SH-37662 SHELF,WIR
25 5025235 JET PLATE

1 1028106 SPRING FL

1031060 LATCH SPA
SC-22268 SCREW,M3
LT-3738 DOOR, INT
5028177 KIT, TEMPE
5026194 CATALYST, 
EL-37664 HEATER, C
SC-37701 SCREW, M4
TT-46376 THERMAL C
FA-36957 FAN,230V,M
5024010 REAR PANE

1028107 SPRING FL

5025094 BLOWER H
21 5023985 MOTOR,FA

22

22 1028793 BRACKET, 
23 NU-39180 NUT,M4-0.7

24

24 SH-37662 SHELF,WIR

25

25 5025235 JET PLATE

1028109 SPRING FL
1028108 SPRING FL
NU-38212 NUT,M5-0.8
BU-37709 BUSHING,F
SC-22281 SCREW,M5
1028105 HINGE, LOW
LT-39674 LATCH,STR
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Description
SCREW,M5x0.8X16MM FLAT
HINGE, LOWER DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
SPRING FLANGE, BOTTOM DOOR
KIT, TEMPERATURE SENSOR/GASKET
CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
SKIN, BACK,  H3
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H3
DOOR, INTERLOCK SWITCH
SCREW, M3X0.5X8MM PAN
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
JET PLATE ASSEMBLY, HALF
SHELF,WIRE,COOK,RACKS

SCREW,M5x0.8X16MM FLAT

CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
SKIN, BACK,  H3
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H3

HINGE, LOWER DOOR

DOOR, INTERLOCK SWITCH
SCREW, M3X0.5X8MM PAN
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
JET PLATE ASSEMBLY, HALF
SHELF,WIRE,COOK,RACKS

NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
SPRING FLANGE, BOTTOM DOOR
KIT, TEMPERATURE SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Core Components, H3 (LH)

23

ID Part No.
1 SC-22281
2 1028871
3 NU-38212
4 BU-37709
5 1028107
6 1028109
7 1028892
8 1028106
9 5028177
10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 FA-36957
15 5025094
16 5023985
17 5024010
18 NU-39180
19 1028793
20 LT-3738
21 SC-22268
22 1031060
23 LT-39674
24 5025235
25 SH-37662

1 SC-22281

10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 FA-36957
15 5025094
16 5023985
17 5024010
18 NU-39180
19 1028793

2 1028871

20 LT-3738
21 SC-22268
22 1031060

23

23 LT-39674
24 5025235
25 SH-37662

3 NU-38212
4 BU-37709
5 1028107
6 1028109
7 1028892
8 1028106
9 5028177
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n
0.8 HEX FLG-SERR CL8 SS
OWER DOOR,  H3HR

M5x0.8X16MM FLAT
,FLANGE, .312ID X .375

FLANGE, BOTTOM DOOR
FLANGE, LEFT DOOR
FLANGE, TOP DOOR
FLANGE, RIGHT DOOR
TRIKE,DOOR,ADJUSTABLE
PACER
M3x0.5X8MM PAN

TERLOCK SWITCH
PERATURE SENSOR/GASKET
T, ASSEMBLY

, COIL
 M4 X 8MM SEMS
L CUTOFF, MECHANICAL,
 HOUSING,350 MODEL X4.5"
,MECHATRONICS,HI-TEMP
NEL ASSEMBLY, H3/H3H

FAN,ASSEMBLY
0.7 HEX FLG-SERR CL8 SS
T, MOTOR SUPPORT H3
IRE COOK, RACK
E ASSEMBLY, HOTEL

0.8 HEX FLG-SERR CL8 SS

PACER
M3x0.5X8MM PAN

TERLOCK SWITCH
PERATURE SENSOR/GASKET
T, ASSEMBLY

, COIL
 M4 X 8MM SEMS
L CUTOFF, MECHANICAL,
 HOUSING,350 MODEL X4.5"
,MECHATRONICS,HI-TEMP

OWER DOOR,  H3HR

NEL ASSEMBLY, H3/H3H
FAN,ASSEMBLY
0.7 HEX FLG-SERR CL8 SS
T, MOTOR SUPPORT H3
IRE COOK, RACK
E ASSEMBLY, HOTEL

M5x0.8X16MM FLAT
,FLANGE, .312ID X .375

FLANGE, BOTTOM DOOR
FLANGE, LEFT DOOR
FLANGE, TOP DOOR
FLANGE, RIGHT DOOR
TRIKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H3H (RH)

16

23

22

24

ID Part No. Descriptio
1 NU-38212 NUT,M5-
2 1028105 HINGE, L
3 SC-22281 SCREW,
4 BU-37709 BUSHING
5 1028106 SPRING 
6 1028107 SPRING 
7 1028109 SPRING 
8 1028108 SPRING 
9 LT-39674 LATCH,S
10 1031060 LATCH S
11 SC-22268 SCREW,
12 LT-3738 DOOR, IN
13 5026177 KIT, TEM
14 5026194 CATALYS
15 EL-37664 HEATER
16 SC-37701 SCREW,
17 TT-46376 THERMA
18 5025094 BLOWER
19 FA-36957 FAN,230V
20 5024010 REAR PA
21 5023985 MOTOR,
22 NU-39180 NUT,M4-
23 1028793 BRACKE
24 SH-39077 SHELF, W
25 5025236 JET PLAT

1 NU-38212 NUT,M5-

10 1031060 LATCH S
11 SC-22268 SCREW,
12 LT-3738 DOOR, IN
13 5026177 KIT, TEM
14 5026194 CATALYS
15 EL-37664 HEATER
16 SC-37701 SCREW,

1

17 TT-46376 THERMA
18 5025094 BLOWER
19 FA-36957 FAN,230V

2 1028105 HINGE, L

20 5024010 REAR PA
21 5023985 MOTOR,
22 NU-39180 NUT,M4-

22

23

23 1028793 BRACKE

4

24 SH-39077 SHELF, W
25 5025236 JET PLAT

3 SC-22281 SCREW,
4 BU-37709 BUSHING
5 1028106 SPRING 
6 1028107 SPRING 
7 1028109 SPRING 
8 1028108 SPRING 
9 LT-39674 LATCH,S



CORE COMPONENTS, H3H (LH)
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rt No. Description
28106 SPRING FLANGE, BOTTOM DOOR
28107 SPRING FLANGE, LEFT DOOR
28109 SPRING FLANGE, TOP DOOR
28892 SPRING FLANGE, LEFT DOOR, H3L
28871 HINGE, LOWER DOOR
-22281 SCREW,M5x0.8X16MM FLAT
-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
-37709 BUSHING,FLANGE, .312ID X .375

28177 THERMOCOUPLE
26194 CATALYST, ASSEMBLY
-37664 HEATER, COIL
-37701 SCREW, M4 X 8MM SEMS
-46376 THERMAL CUTOFF, MECHANICAL,
-36957 FAN,230V,MECHATRONICS,HI-TEMP
25094 BLOWER HOUSING,350 MODEL X4.5"
23985 MOTOR,FAN,ASSEMBLY
24010 REAR PANEL ASSEMBLY, H3/H3H
28793 BRACKET, MOTOR SUPPORT H3
-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS

-3738 DOOR, INTERLOCK SWITCH
-22268 SCREW, M3X0.5X8MM PAN

-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
31060 LATCH SPACER
25236 JET PLATE ASSEMBLY, HOTEL
-39077 SHELF, WIRE COOK, RACK

28106 SPRING FLANGE, BOTTOM DOOR

26194 CATALYST, ASSEMBLY
-37664 HEATER, COIL
-37701 SCREW, M4 X 8MM SEMS
-46376 THERMAL CUTOFF, MECHANICAL,
-36957 FAN,230V,MECHATRONICS,HI-TEMP
25094 BLOWER HOUSING,350 MODEL X4.5"
23985 MOTOR,FAN,ASSEMBLY
24010 REAR PANEL ASSEMBLY, H3/H3H
28793 BRACKET, MOTOR SUPPORT H3
-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS

28107 SPRING FLANGE, LEFT DOOR

-3738 DOOR, INTERLOCK SWITCH
-22268 SCREW, M3X0.5X8MM PAN

-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
31060 LATCH SPACER
25236 JET PLATE ASSEMBLY, HOTEL
-39077 SHELF, WIRE COOK, RACK

28109 SPRING FLANGE, TOP DOOR
28892 SPRING FLANGE, LEFT DOOR, H3L
28871 HINGE, LOWER DOOR
-22281 SCREW,M5x0.8X16MM FLAT
-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
-37709 BUSHING,FLANGE, .312ID X .375

28177 THERMOCOUPLE
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Core Components, H3H (LH)

13

12
17

24

4

25

ID Pa
1 10
2 10
3 10
4 10
5 10
6 SC
7 NU
8 BU
9 50
10 50
11 EL
12 SC
13 TT
14 FA
15 50
16 50
17 50
18 10
19 NU
20 LT
21 SC
22 LT
23 10
24 50
25 SH

1 10

10 50
11 EL
12 SC

12

13 TT

13

14 FA
15 50
16 50

17

17 50
18 10
19 NU

2 10

20 LT
21 SC
22 LT
23 10

24

24 50

25

25 SH

3 10

4

4 10
5 10
6 SC
7 NU
8 BU
9 50
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C

ion
 FLANGE, BOTTOM DOOR
 FLANGE, LEFT DOOR
 FLANGE, TOP DOOR
 FLANGE, RIGHT DOOR
-0.8 HEX FLG-SERR CL8 SS
LOWER DOOR,  H3HR
,M5x0.8X16MM FLAT
G,FLANGE, .312ID X .375
TRIKE,DOOR,ADJUSTABLE
PACER

,M3x0.5X8MM PAN
INTERLOCK SWITCH

PERATURE SENSOR/GASKET
ST, ASSEMBLY
, COIL
, M4 X 8MM SEMS
AL CUTOFF, MECHANICAL,
V,MECHATRONICS,HI-TEMP

R HOUSING,350 MODEL X4.5"
,FAN,ASSEMBLY
ANEL ASSEMBLY, H4/H4H
T, MOTOR SUPPORT H4

-0.7 HEX FLG-SERR CL8 SS
TE ASSEMBLY, HALF
IRE,COOK,RACKS

 FLANGE, BOTTOM DOOR

PACER
,M3x0.5X8MM PAN
INTERLOCK SWITCH

PERATURE SENSOR/GASKET
ST, ASSEMBLY
, COIL
, M4 X 8MM SEMS
AL CUTOFF, MECHANICAL,
V,MECHATRONICS,HI-TEMP

R HOUSING,350 MODEL X4.5"

 FLANGE, LEFT DOOR

,FAN,ASSEMBLY
ANEL ASSEMBLY, H4/H4H
T, MOTOR SUPPORT H4

-0.7 HEX FLG-SERR CL8 SS
TE ASSEMBLY, HALF
IRE,COOK,RACKS

 FLANGE, TOP DOOR
 FLANGE, RIGHT DOOR
-0.8 HEX FLG-SERR CL8 SS
LOWER DOOR,  H3HR
,M5x0.8X16MM FLAT
G,FLANGE, .312ID X .375
TRIKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H4 (RH)

21

16

15

22

23

24

25

9

ID Part No. Descript
1 1028106 SPRING
2 1028917 SPRING
3 1028109 SPRING
4 1028918 SPRING
5 NU-38212 NUT,M5
6 1028105 HINGE, 
7 SC-22281 SCREW
8 BU-37709 BUSHIN
9 LT-39674 LATCH,S
10 1031060 LATCH S
11 SC-22268 SCREW
12 LT-3738 DOOR, 
13 5028177 KIT, TEM
14 5026194 CATALY
15 EL-37664 HEATER
16 SC-37701 SCREW
17 TT-46376 THERM
18 FA-36957 FAN,230
19 5025094 BLOWE
20 5023985 MOTOR
21 5023988 REAR P
22 1028987 BRACKE
23 NU-39180 NUT,M4
24 5025235 JET PLA
25 SH-37662 SHELF,W

1 1028106 SPRING

10 1031060 LATCH S
11 SC-22268 SCREW
12 LT-3738 DOOR, 
13 5028177 KIT, TEM
14 5026194 CATALY
15 EL-37664 HEATER

15

16 SC-37701 SCREW

16

17 TT-46376 THERM
18 FA-36957 FAN,230
19 5025094 BLOWE

2 1028917 SPRING

20 5023985 MOTOR
21 5023988 REAR P

21

22

22 1028987 BRACKE
23 NU-39180 NUT,M4

23

24

24 5025235 JET PLA

25

25 SH-37662 SHELF,W

3 1028109 SPRING
4 1028918 SPRING
5 NU-38212 NUT,M5
6 1028105 HINGE, 
7 SC-22281 SCREW
8 BU-37709 BUSHIN

9

9 LT-39674 LATCH,S



CORE COMPONENTS, H4 (LH)
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Description
HINGE, LOWER DOOR
SCREW,M5x0.8X16MM FLAT
BUSHING,FLANGE, .312ID X .375
NUT,M5-0.8 HEX FLG-SERR CL8 SS
SPRING FLANGE, BOTTOM DOOR
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
KIT, TEMPERATURE SENSOR/GASKET
CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
BLOWER HOUSING,350 MODEL X4.5"
FAN,230V,MECHATRONICS,HI-TEMP
MOTOR,FAN,ASSEMBLY
REAR PANEL ASSEMBLY, H4/H4H
BRACKET, MOTOR SUPPORT H4
NUT,M4-0.7 HEX FLG-SERR CL8 SS
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
SHELF,WIRE,COOK,RACKS
JET PLATE ASSEMBLY, HALF

HINGE, LOWER DOOR

CATALYST, ASSEMBLY
HEATER, COIL
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
BLOWER HOUSING,350 MODEL X4.5"
FAN,230V,MECHATRONICS,HI-TEMP
MOTOR,FAN,ASSEMBLY
REAR PANEL ASSEMBLY, H4/H4H
BRACKET, MOTOR SUPPORT H4
NUT,M4-0.7 HEX FLG-SERR CL8 SS

SCREW,M5x0.8X16MM FLAT

SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
LATCH SPACER
LATCH,STRIKE,DOOR,ADJUSTABLE
SHELF,WIRE,COOK,RACKS
JET PLATE ASSEMBLY, HALF

BUSHING,FLANGE, .312ID X .375
NUT,M5-0.8 HEX FLG-SERR CL8 SS
SPRING FLANGE, BOTTOM DOOR
SPRING FLANGE, LEFT DOOR
SPRING FLANGE, TOP DOOR
SPRING FLANGE, RIGHT DOOR
KIT, TEMPERATURE SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Core Components, H4 (LH)

18

19

22

23

21

20

ID Part No.
1 1028871
2 SC-22281
3 BU-37709
4 NU-38212
5 1028106
6 1028917
7 1028109
8 1029079
9 5028177
10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 5025094
15 FA-36957
16 5023985
17 5023988
18 1028987
19 NU-39180
20 SC-22268
21 LT-3738
22 1031060
23 LT-39674
24 SH-37662
25 5025235

1 1028871

10 5026194
11 EL-37664
12 SC-37701
13 TT-46376
14 5025094
15 FA-36957
16 5023985
17 5023988
18 1028987

8

19 NU-39180

9
2 SC-22281

20 SC-22268

20

21 LT-3738

21

22

22 1031060

23

23 LT-39674
24 SH-37662
25 5025235

3 BU-37709
4 NU-38212
5 1028106
6 1028917
7 1028109
8 1029079
9 5028177



CORE COMPONENTS, H4H (RH)
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C

n
.8 HEX FLG-SERR CL8 SS
5x0.8X16MM FLAT

OWER DOOR, RH
,FLANGE, .312ID X .375
LANGE, BOTTOM DOOR
LANGE, LEFT DOOR
LANGE, TOP DOOR
LANGE, RIGHT DOOR
RIKE,DOOR,ADJUSTABLE
ACER
3x0.5X8MM PAN
TERLOCK SWITCH
ERATURE SENSOR/GASKET

T, ASSEMBLY
 COIL
M4 X 8MM SEMS
L CUTOFF, MECHANICAL,
,MECHATRONICS,HI-TEMP
 HOUSING,350 MODEL X4.5"
AN,ASSEMBLY
NEL ASSEMBLY, H4/H4H
, MOTOR SUPPORT H4
.7 HEX FLG-SERR CL8 SS
IRE COOK, RACK
E ASSEMBLY, HOTEL

.8 HEX FLG-SERR CL8 SS

ACER
3x0.5X8MM PAN
TERLOCK SWITCH
ERATURE SENSOR/GASKET

T, ASSEMBLY
 COIL
M4 X 8MM SEMS
L CUTOFF, MECHANICAL,
,MECHATRONICS,HI-TEMP
 HOUSING,350 MODEL X4.5"

5x0.8X16MM FLAT

AN,ASSEMBLY
NEL ASSEMBLY, H4/H4H
, MOTOR SUPPORT H4
.7 HEX FLG-SERR CL8 SS
IRE COOK, RACK
E ASSEMBLY, HOTEL

OWER DOOR, RH
,FLANGE, .312ID X .375
LANGE, BOTTOM DOOR
LANGE, LEFT DOOR
LANGE, TOP DOOR
LANGE, RIGHT DOOR
RIKE,DOOR,ADJUSTABLE
Vector® H Series   ▪   Parts M

ore Components, H4H (RH)

25

8

ID Part No. Descriptio
1 NU-38212 NUT,M5-0
2 SC-22281 SCREW,M
3 1028105 HINGE, L
4 BU-37709 BUSHING
5 1028106 SPRING F
6 1028917 SPRING F
7 1028109 SPRING F
8 1028918 SPRING F
9 LT-39674 LATCH,ST
10 1031060 LATCH SP
11 SC-22268 SCREW,M
12 LT-3738 DOOR, IN
13 5028177 KIT, TEMP
14 5026194 CATALYS
15 EL-37664 HEATER,
16 SC-37701 SCREW, 
17 TT-46376 THERMA
18 FA-36957 FAN,230V
19 5025094 BLOWER
20 5023985 MOTOR,F
21 5023988 REAR PA
22 1028987 BRACKET
23 NU-39180 NUT,M4-0
24 SH-39077 SHELF, W
25 5025236 JET PLAT

1 NU-38212 NUT,M5-0

10 1031060 LATCH SP
11 SC-22268 SCREW,M
12 LT-3738 DOOR, IN
13 5028177 KIT, TEMP
14 5026194 CATALYS
15 EL-37664 HEATER,
16 SC-37701 SCREW, 
17 TT-46376 THERMA
18 FA-36957 FAN,230V
19 5025094 BLOWER

2 SC-22281 SCREW,M

20 5023985 MOTOR,F
21 5023988 REAR PA
22 1028987 BRACKET
23 NU-39180 NUT,M4-0
24 SH-39077 SHELF, W

25

25 5025236 JET PLAT

3 1028105 HINGE, L
4 BU-37709 BUSHING
5 1028106 SPRING F
6 1028917 SPRING F
7 1028109 SPRING F

8

8 1028918 SPRING F
9 LT-39674 LATCH,ST



CORE COMPONENTS, H4H (LH)
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o. Description
212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
281 SCREW,M5x0.8X16MM FLAT
1 HINGE, LOWER DOOR
709 BUSHING,FLANGE, .312ID X .375
6 SPRING FLANGE, BOTTOM DOOR
7 SPRING FLANGE, LEFT DOOR
9 SPRING FLANGE, TOP DOOR
9 SPRING FLANGE, RIGHT DOOR
7 KIT, TEMPERATURE SENSOR/GASKET
4 CATALYST, ASSEMBLY
64 HEATER, COIL

701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
57 FAN,230V,MECHATRONICS,HI-TEMP
4 BLOWER HOUSING,350 MODEL X4.5"
5 MOTOR,FAN,ASSEMBLY
8 REAR PANEL ASSEMBLY, H4/H4H
7 BRACKET, MOTOR SUPPORT H4
180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
268 SCREW,M3x0.5X8MM PAN
8 DOOR, INTERLOCK SWITCH
0 LATCH SPACER
74 LATCH,STRIKE,DOOR,ADJUSTABLE
077 SHELF, WIRE COOK, RACK
6 JET PLATE ASSEMBLY, HOTEL

212 NUT,M5-0.8 HEX FLG-SERR CL8 SS

4 CATALYST, ASSEMBLY
64 HEATER, COIL

701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
57 FAN,230V,MECHATRONICS,HI-TEMP
4 BLOWER HOUSING,350 MODEL X4.5"
5 MOTOR,FAN,ASSEMBLY
8 REAR PANEL ASSEMBLY, H4/H4H
7 BRACKET, MOTOR SUPPORT H4
180 NUT,M4-0.7 HEX FLG-SERR CL8 SS

281 SCREW,M5x0.8X16MM FLAT

268 SCREW,M3x0.5X8MM PAN
8 DOOR, INTERLOCK SWITCH
0 LATCH SPACER
74 LATCH,STRIKE,DOOR,ADJUSTABLE
077 SHELF, WIRE COOK, RACK
6 JET PLATE ASSEMBLY, HOTEL

1 HINGE, LOWER DOOR
709 BUSHING,FLANGE, .312ID X .375
6 SPRING FLANGE, BOTTOM DOOR
7 SPRING FLANGE, LEFT DOOR
9 SPRING FLANGE, TOP DOOR
9 SPRING FLANGE, RIGHT DOOR
7 KIT, TEMPERATURE SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Core Components, H4H (LH)

9

10

24

4

6

22

23

7

ID Part N
1 NU-38
2 SC-22
3 102887
4 BU-37
5 102810
6 102891
7 102810
8 102907
9 502817
10 502619
11 EL-376
12 SC-37
13 TT-463
14 FA-369
15 502509
16 502398
17 502398
18 102898
19 NU-39
20 SC-22
21 LT-373
22 103106
23 LT-396
24 SH-39
25 502523

1 NU-38

10 502619

10

11 EL-376
12 SC-37
13 TT-463
14 FA-369
15 502509
16 502398
17 502398
18 102898
19 NU-39

2 SC-22

20 SC-22
21 LT-373

2

22 103106

3

23 LT-396

4

24 SH-39
25 502523

3 102887

4

4 BU-37
5 102810

6

6 102891

7

7 102810
8 102907

9

9 502817



REAR PANEL ASSEMBLY, H2/H2H
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R

tion
 BACK, H2/H2H
X INSERT M4
, M4 X 12MM SEMS
R, FILTER, DOUBLE
, 8-18 X .480 HEX WASHER
,M5x0.8X16MM PAN

, 5IN X 5IN
 HOLDER, SINGLE (UNIVERSAL)

 BACK, H2/H2H
X INSERT M4
, M4 X 12MM SEMS
R, FILTER, DOUBLE
, 8-18 X .480 HEX WASHER
,M5x0.8X16MM PAN

, 5IN X 5IN
 HOLDER, SINGLE (UNIVERSAL)
Vector® H Series   ▪   Parts M

ear Panel Assembly, H2/H2H

7

7

4

6

7

1

2

3

8

5

ID Part No. Descrip
1 1023549 PANEL,
2 NU-26866 NUT, HE
3 SC-37702 SCREW
4 1023498 HOLDE
5 SC-39147 SCREW
6 SC-38887 SCREW
7 FI-37700 FILTER
8 1032252 FILTER

1

1 1023549 PANEL,
2 NU-26866 NUT, HE

2

3 SC-37702 SCREW

3

4 1023498 HOLDE

4

5 SC-39147 SCREW

5

6 SC-38887 SCREW

6

7

7 FI-37700 FILTER

7

7

8

8 1032252 FILTER



REAR PANEL ASSEMBLY, H3/H3H

45

cription
EL, REAR, H3

T, HEX INSERT M4
REW, M4 X 12MM SEMS
LDER, FILTER, DOUBLE
REW, 8-18 X .480 HEX WASHER
TER, 5IN X 5IN
TER HOLDER, SINGLE (UNIVERSAL)
REW,M5x0.8X16MM PAN

EL, REAR, H3
T, HEX INSERT M4
REW, M4 X 12MM SEMS
LDER, FILTER, DOUBLE
REW, 8-18 X .480 HEX WASHER
TER, 5IN X 5IN
TER HOLDER, SINGLE (UNIVERSAL)
REW,M5x0.8X16MM PAN
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Rear Panel Assembly, H3/H3H

6

6

5

ID Part No. Des
1 1023538 PAN
2 NU-26866 NU
3 SC-37702 SC
4 1023498 HO
5 SC-39147 SC
6 FI-37700 FIL
7 1032252 FIL
8 SC-38887 SC

1 1023538 PAN
2 NU-26866 NU
3 SC-37702 SC
4 1023498 HO
5 SC-39147 SC

5

6 FI-37700 FIL

6

6

7 1032252 FIL
8 SC-38887 SC



REAR PANEL ASSEMBLY, H4/H4H
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R

ption
, REAR H4
EX INSERT M4

W, M4 X 12MM SEMS
ER, FILTER, DOUBLE
W, 8-18 X .480 HEX WASHER

, 5IN X 5IN
W,M5x0.8X16MM PAN

 HOLDER, SINGLE (UNIVERSAL)

, REAR H4
EX INSERT M4

W, M4 X 12MM SEMS
ER, FILTER, DOUBLE
W, 8-18 X .480 HEX WASHER

, 5IN X 5IN
W,M5x0.8X16MM PAN

 HOLDER, SINGLE (UNIVERSAL)
Vector® H Series   ▪   Parts M

ear Panel Assembly, H4/H4H

6

ID Part No. Descri
1 1023496 PANEL
2 NU-26866 NUT, H
3 SC-37702 SCRE
4 1023498 HOLD
5 SC-39147 SCRE
6 FI-37700 FILTER
7 SC-38887 SCRE
8 1032252 FILTER

1 1023496 PANEL
2 NU-26866 NUT, H
3 SC-37702 SCRE
4 1023498 HOLD
5 SC-39147 SCRE
6 FI-37700 FILTER

6

7 SC-38887 SCRE
8 1032252 FILTER



MOTOR/FAN ASSEMBLY (ALL MODELS)
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55
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Motor/Fan Assembly (All Models)

2

3

1

Description
MOTOR,FAN,ASSEMBLY
MOTOR,TELCO_SINGLE_SHAFT
SCREW, 8-18 X .480 HEX WASHER
NUT,M4-0.7 HEX FLG-SERR CL8 SS
WHEEL,BLOWER,FERGAS, 126MM X 7

OTOR,FAN,ASSEMBLYOTOR FA
scription

1

OTOR,TELCO_SINGLE_SHAFT

2

CREW, 8-18 X .480 HEX WASHERREW, 8-18 X .480 HEX WASHE8-18 X .480 HEX WASHEREW, 8-18 X .480 HEX WASHERSX .480 HEX488-18 X .480 HEX WASHW 8-18 X 480 HEXW 8-18 X 480 HEX WAW 8 18 X 480 HEX WW 8 18 X 480 HEX WAS0 HEX WA

3

UT,M4-0.7 HEX FLG-SERR CL8 SS
HEEL,BLOWER,FERGAS, 126MM X 7HEEL,BLOWER,FERGAS, 126MM X 7



ACCESSORIES: STANDS

anual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

48

A

escription
TAND, 24" VECTOR HX/HXH W CASTERS
TAND, 36",H2,H2H,H3,H3H,H4,H4H
TAND, 24" VECTOR HX/HXH W FEET
ACK,STAND,HALF SHELF,24" STND
ACK,STAND,HALF SHELF,36" STND

TAND, 24" VECTOR HX/HXH W CASTERS
TAND, 36",H2,H2H,H3,H3H,H4,H4H
TAND, 24" VECTOR HX/HXH W FEET
ACK,STAND,HALF SHELF,24" STND
ACK,STAND,HALF SHELF,36" STND
Vector® H Series   ▪   Parts M

ccessories: Stands

4

5

3

ID Part No. D
1 5028173 S
2 5027644 S
3 5028223 S
4 1024015 R
5 1024016 R

1 5028173 S
2 5027644 S

3

3 5028223 S
4 1024015 R

4

5

5 1024016 R



ACCESSORIES: STACKING STANDS

49

Description
STAND, VECTOR HX/HXH OVER 750 SERIES
STAND,STACKING,OVER H4/H4H
STAND,STACKING,OVER H3/H3H
KIT, STANDS, H2/H OVER H2/H
STAND,11" VECTOR H2/H2H W/CASTERS
STAND,STACKING,CTX OVER H4/H4H
STAND,STACKING,CTX OVER H3/H3H

STAND, VECTOR HX/HXH OVER 750 SERIES
STAND,STACKING,OVER H4/H4H
STAND,STACKING,OVER H3/H3H
KIT, STANDS, H2/H OVER H2/H
STAND,11" VECTOR H2/H2H W/CASTERS
STAND,STACKING,CTX OVER H4/H4H
STAND,STACKING,CTX OVER H3/H3H
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Accessories: Stacking Stands

4

7

ID Part No.
1 5027762
2 5027835
3 5028312
4 5027834
5 5030180
6 5028516
7 5028306

1 5027762
2 5027835
3 5028312
4 5027834

4

5 5030180
6 5028516

7

7 5028306



ACCESSORIES: STACKING KITS, LEGS, AND CASTERS
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A

10

Description
STAND,STACKING,OVER H3/H3H
KIT, STAND, STACKING OVER H4
CASTER PLATE ASSEMBLY
CASTER,LOCKING PLATE ASSEMBLY
CASTER,NON-LOCKING PLATE ASM
SLEEVE, THREAD M16, 6" LG.
TIE CABLE, NYLON, 6.00 LG.
BRACKET, TETHER.
SEISMIC LEG ASSEMBLY
FOOT PLATE ASSEMBLY

STAND,STACKING,OVER H3/H3H

0

FOOT PLATE ASSEMBLY

KIT, STAND, STACKING OVER H4
CASTER PLATE ASSEMBLY
CASTER,LOCKING PLATE ASSEMBLY
CASTER,NON-LOCKING PLATE ASM
SLEEVE, THREAD M16, 6" LG.
TIE CABLE, NYLON, 6.00 LG.
BRACKET, TETHER.
SEISMIC LEG ASSEMBLY
Vector® H Series   ▪   Parts M

ccessories: Stacking Kits, Legs, and Casters

8

4

ID Part No.
1 5030178
2 5030179
3 5027946
4 CS-46618
5 CS-46617
6 SL-46233
7 TI-46253
8 BT-26884
9 5030582
10 5027948

1 5030178

10 5027948

2 5030179
3 5027946

4

4 CS-46618
5 CS-46617
6 SL-46233
7 TI-46253

8

8 BT-26884
9 5030582



ACCESSORIES: COOKING

51

rt No. Description
-26730 BASKET, FRENCH FRY, 12 X 20
-46316 BASKET, FRY
-39078 COOKING GRATE HOTEL 1"
-39543 COOKING GRATE HOTEL PAN
-39087 COOKING GRATE HALF 1"

-26730 BASKET, FRENCH FRY, 12 X 20
-46316 BASKET, FRY
-39078 COOKING GRATE HOTEL 1"
-39543 COOKING GRATE HOTEL PAN
-39087 COOKING GRATE HALF 1"
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 4   ?   05/20

Accessories: Cooking

1

3

ID Pa
1 BS
2 BS
3 SH
4 SH
5 SH

1 BS

1

2 BS
3 SH

3

4 SH
5 SH



ACCESSORIES: CLEANING
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A

ion
ASSY, INTERNAL (1 SET PER CAVITY)
 GREASELIFT CLEANER

O DIRTBUSTER 3 CLEANER

ASSY, INTERNAL (1 SET PER CAVITY)
 GREASELIFT CLEANER

O DIRTBUSTER 3 CLEANER
Vector® H Series   ▪   Parts M

ccessories: Cleaning
1

3

ID Part No. Descript
1 5024003 FILTER 
2 CE-39136 ECOLAB
3 CE-39137 CHEMC

1 5024003 FILTER 

1

2 CE-39136 ECOLAB

3

3 CE-39137 CHEMC
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